
Calessino N49C100100

SPARE PARTS CATALOGUE

Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   2 / 91

Index

Finished products........................................................................................................................................................................... 4

Alphanumeric index....................................................................................................................................................................... 5

Engine........................................................................................................................................................................................... 12

Table 01.01 - Key.................................................................................................................................................................... 12

Table 01.02 - Engine, assembly..............................................................................................................................................13

Table 01.03 - Engine, assembly (VME)...................................................................................................................................14

Table 01.05 - Crankcase..........................................................................................................................................................15

Table 01.06 - Crankshaft.........................................................................................................................................................17

Table 01.07 - Cylinder-pistston-wrist pin unit........................................................................................................................18

Table 01.10 - Head unit - Valve..............................................................................................................................................19

Table 01.11 - Rocking levers support unit............................................................................................................................. 21

Table 01.15 - Crankcase cover - Crankcase cooling............................................................................................................... 24

Table 01.18 - Oil pump...........................................................................................................................................................25

Table 01.19 - Cooler pump.....................................................................................................................................................26

Table 01.20 - Stater - Electric starter..................................................................................................................................... 27

Table 01.21 - Flywheel magneto............................................................................................................................................ 28

Table 01.23 - Flywheel magneto cover - Oil filter................................................................................................................. 29

Table 01.28 - Rear transmission.............................................................................................................................................30

Table 01.29 - Rear transmission (VME)..................................................................................................................................32

Table 01.31 - Gear-box components......................................................................................................................................33

Table 01.36 - Throttle body - Injector - Union pipe...............................................................................................................36

Table 01.41 - Feed regulator.................................................................................................................................................. 37

Table 01.42 - Silencer............................................................................................................................................................. 39

Table 01.45 - Air filter............................................................................................................................................................ 40

Frame - Plastic parts - Coachwork...............................................................................................................................................41

Table 02.01 - Frame/bodywork.............................................................................................................................................. 41

Table 02.11 - Cab - Doors.......................................................................................................................................................43

Table 02.12 - Cab components.............................................................................................................................................. 48

Table 02.17 - Loading body open - Side boards.................................................................................................................... 49

Table 02.27 - Windshield - Glass............................................................................................................................................52

Table 02.32 - Side cover - Spoiler.......................................................................................................................................... 53

Table 02.33 - Wheel huosing - Mudguard............................................................................................................................. 55

Table 02.36 - Front covers - Mudflaps................................................................................................................................... 56

Table 02.37 - Rear cover - Splash guard................................................................................................................................ 57

Table 02.38 - Plates - Emblems..............................................................................................................................................59

Table 02.39 - Saddle/seats - Tool roll.....................................................................................................................................60

Table 02.42 - Interior lining....................................................................................................................................................62

Table 02.45 - Driving mirror/s................................................................................................................................................ 63

Table 02.46 - Locks................................................................................................................................................................. 64

Table 02.47 - Fuel tank...........................................................................................................................................................65

Table 02.53 - Supply system...................................................................................................................................................66

Table 02.55 - Cooling system................................................................................................................................................. 67

Handlebars/Steering.....................................................................................................................................................................69



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   3 / 91

Table 03.02 - Meter combination - Cruscotto........................................................................................................................69

Table 03.04 - Gruppo strumenti - dashboard (VME)............................................................................................................. 70

Table 03.06 - Handlebars - Master cil....................................................................................................................................71

Suspensions - Wheels.................................................................................................................................................................. 72

Table 04.02 - Fork/steering tube - Steering bearing unit...................................................................................................... 72

Table 04.10 - Rear suspension - Shock absorber/s................................................................................................................ 74

Table 04.11 - Front wheel...................................................................................................................................................... 76

Table 04.12 - Rear wheel....................................................................................................................................................... 77

Braking system - Transmissions................................................................................................................................................... 78

Table 05.03 - Transmissions....................................................................................................................................................78

Table 05.04 - Braking system................................................................................................................................................. 80

Table 05.05 - Control pedals - Levers.................................................................................................................................... 82

Electrical system...........................................................................................................................................................................83

Table 06.01 - Selectors - Switches - Buttons..........................................................................................................................83

Table 06.02 - Selectors - Switches - Buttons (VME)...............................................................................................................84

Table 06.03 - Front headlamps - Turn signal lamps...............................................................................................................85

Table 06.04 - Rear headlamps - Turn signal lamps................................................................................................................ 86

Table 06.05 - Remote control switches - Battery - Horn....................................................................................................... 87

Table 06.06 - Voltage Regulators - Electronic Control Units (ecu) - H.T. Coil......................................................................... 88

Table 06.08 - Main cable harness.......................................................................................................................................... 89

Table 06.13 - Electrical devices.............................................................................................................................................. 90

Table 06.14 - Electrical devices (VME)................................................................................................................................... 91



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   4 / 91

Finished products

Code Validity
N49C100100



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   5 / 91

Code No. table Pos.
002018 02.01 36
002383 01.31 20
002438 06.05 4
003054 02.37 38
003054 02.55 35
003054 06.01 3
003055 02.11 87
003055 02.17 29
003055 02.17 45
003055 02.36 2
003055 03.06 18
003055 05.03 7
003055 06.04 9
003055 06.05 16
003055 06.08 8
003056 02.11 7
003056 02.17 37
003056 02.17 41
003056 02.37 21
003056 02.37 31
003056 02.37 39
003056 02.39 7
003056 02.55 18
003056 02.55 31
003056 02.55 39
003056 05.03 25
003056 05.03 29
003056 05.03 34
003056 06.05 13
003056 06.06 4
003056 06.08 6
003056 06.13 12
003056 06.13 18
003056 06.13 9
003057 02.17 4
003058 02.17 24
003058 02.17 33
003058 02.37 16
003058 02.39 25
003058 06.05 5
003068 04.10 6
005969 05.05 4
005970 05.03 20
005970 05.03 26
006066 04.10 43
006078 02.37 8
006078 06.06 7
006173 05.05 5
006380 04.02 10
006411 05.05 15
006650 04.10 20
006733 04.02 32
006844 04.02 20
006965 06.08 23
006965 06.08 9
006968 05.04 5
006968 05.04 6
006970 05.04 29
008080 03.04 8
008080 06.03 4
008080 06.03 7
008265 02.17 42
008432 02.17 44
008432 02.17 46
008432 02.36 5
008432 02.37 13
008455 06.03 3

Code No. table Pos.
008455 06.03 6
008771 04.02 33
008851 02.11 48
008851 02.11 70
012112 02.11 88
012138 02.42 10
012138 02.42 6
012138 03.06 15
012536 05.04 10
012536 05.04 12
012546 02.27 5
012546 06.06 8
012761 05.03 36
012768 05.04 51
012778 02.17 5
013755 01.45 17
013763 02.33 8
013763 02.37 14
013769 02.36 6
013812 05.05 14
013836 02.37 29
013880 02.33 2
013880 02.39 30
013880 02.46 3
013880 02.47 4
013963 02.55 29
014246 04.02 6
015235 02.01 17
015235 02.01 24
015335 02.11 83
015585 02.37 3
015594 04.10 1
015618 03.06 11
015727 02.33 9
015760 01.15 16
015900 05.04 58
015900 06.03 5
015900 06.03 8
015900 06.04 10
015911 02.17 47
015911 02.36 3
015911 02.37 34
015911 02.37 36
015911 02.37 7
015911 03.02 6
015911 03.04 6
015911 06.04 11
015996 06.01 2
016306 02.55 26
016319 03.06 12
016405 02.17 15
016405 02.17 28
016405 02.27 6
016405 02.37 27
016405 02.37 4
016405 02.47 6
016405 03.06 17
016405 06.05 17
016406 01.45 18
016406 02.17 36
016406 02.17 40
016406 02.37 22
016406 02.37 32
016406 02.37 40
016406 02.39 31
016406 02.39 8
016406 02.46 4

Code No. table Pos.
016406 02.47 3
016406 02.55 13
016406 02.55 17
016406 02.55 32
016406 02.55 42
016406 05.03 24
016406 05.03 4
016406 06.05 12
016406 06.06 3
016406 06.08 5
016406 06.13 10
016406 06.13 13
016406 06.13 19
016408 01.31 22
016408 01.42 3
016408 02.01 37
016408 02.01 5
016408 02.17 20
016408 02.17 25
016408 02.17 32
016408 02.37 17
016408 02.39 21
016408 02.39 26
016408 05.05 19
016408 05.05 20
016408 06.05 9
016410 02.01 28
016410 02.45 4
016410 02.53 13
016410 03.06 9
016410 04.10 5
016603 02.17 43
016603 02.37 35
016603 02.37 37
016620 03.06 14
016626 02.53 12
016626 03.06 8
016670 03.02 10
016670 03.04 7
017702 02.17 3
017718 02.17 9
018519 02.55 28
018623 02.37 3
020105 02.17 16
020105 02.17 30
020105 02.27 7
020105 02.37 28
020105 02.39 18
020105 05.03 13
020105 06.05 18
020105 06.06 6
020105 06.08 10
020105 06.08 24
020106 01.45 19
020106 02.17 38
020106 02.33 3
020106 02.39 32
020106 02.46 5
020106 02.55 14
020106 05.03 3
020106 06.05 14
020106 06.06 2
020106 06.13 11
020106 06.13 14
020106 06.13 20
020108 01.42 4
020108 02.01 6



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   6 / 91

Code No. table Pos.
020108 02.17 21
020108 02.17 26
020108 02.17 34
020108 02.37 18
020108 02.39 27
020108 05.05 18
020110 02.01 29
020110 02.45 6
020110 03.06 10
020110 05.04 28
020206 05.03 32
020208 05.03 17
020210 02.53 14
020359 04.10 21
021110 04.10 41
021216 05.04 40
030052 02.55 19
030074 02.37 19
030078 05.05 21
030103 03.06 7
030104 02.01 18
030209 04.02 30
030242 02.27 8
031056 02.47 5
031058 02.17 14
031058 02.17 27
031058 03.06 16
031058 06.06 9
031058 06.08 22
031058 06.08 7
031086 02.37 23
031086 02.37 33
031086 02.37 41
031086 06.05 11
031088 02.39 9
031088 02.47 2
031088 02.55 16
031088 06.08 4
031088 06.13 21
031089 02.17 35
031089 02.17 39
031089 02.46 6
031092 01.45 16
031092 02.33 4
031092 02.39 19
031092 02.39 33
031092 05.03 23
031116 02.37 20
031116 06.05 8
031119 01.31 18
031119 02.01 27
031119 02.17 18
031119 02.17 23
031119 02.17 31
031119 02.39 22
031120 01.42 2
031159 02.01 26
031159 04.10 4
048197 05.04 41
060565 03.06 20
063440 05.04 11
063440 05.04 13
074414 04.10 44
074521 04.02 27
075765 05.04 26
078307 02.33 5
079375 01.45 6

Code No. table Pos.
087067 04.02 19
090527 05.03 12
105498 05.04 27
105498 05.04 3
107718 04.02 34
107827 04.10 46
107870 04.02 25
107870 04.10 22
107871 04.02 26
108785 05.05 6
108788 05.05 7
108834 02.01 25
108873 04.02 4
108874 04.02 3
109012 02.27 3
109064 04.02 8
109066 04.02 12
109265 04.02 1
109892 04.10 23
114279 02.01 12
116088 05.04 14
116088 05.04 18
116831 02.17 19
117271 05.05 2
117412 03.06 5
117849 01.06 1
119241 02.01 13
119278 05.03 14
119278 05.03 33
122637 02.55 41
125181 03.06 13
125289 04.02 22
125998 02.01 9
127927 05.04 38
127928 05.04 36
128009 02.01 14
128486 04.10 24
128633 04.10 9
129104 01.23 5
129376 01.10 10
129378 01.10 9
129379 01.10 8
129382 01.10 13
129393 01.11 4

1326615 01.28 5
132665 01.28 7
133147 01.23 1
136426 04.10 36
136434 04.02 31

1364514 04.10 31
1368885 04.10 25
136916 05.04 43
137026 04.10 39

1370513 04.10 26
137235 04.02 35
138237 05.04 42
141925 03.06 4
142424 02.33 12
142424 02.33 15
142425 02.33 13
142425 02.33 16
150579 04.02 36
151924 04.11 3
151924 04.12 3

1525803 04.02 38
157103 04.10 45
160631 02.01 30

Code No. table Pos.
1649065 03.06 25
166737 01.05 30
167755 01.36 23
167823 01.07 7

1680615 01.28 13
1680631 01.28 4
168065 01.28 1
168076 01.36 24
168077 01.36 22
168146 01.41 43
168160 01.41 63
168207 01.31 75
168409 01.15 5
168507 01.07 14
169360 01.05 14
169550 01.05 20
169555 01.07 13
169663 01.31 56
178610 02.01 7
178790 02.45 5
178808 05.04 15
178808 05.04 19
179058 05.04 21
179059 05.04 22
179575 02.55 21
180431 04.02 28
180433 04.02 37
182144 02.11 111
184142 02.37 5
190255 02.01 8
196302 04.10 33
197100 05.03 21
197101 05.03 22
198662 05.03 28
218758 02.01 31
219299 02.01 19
219299 02.01 33
220204 01.11 14
220538 01.11 30
220635 01.11 27
220708 01.41 48
220716 01.41 55
220717 01.41 71
221164 01.05 29
221280 05.03 30
223081 01.31 8

2230874 01.28 3
223249 01.05 21
223492 01.21 4
223509 01.41 68
223528 01.41 34
223529 01.41 36

2235364 01.41 14
2235394 01.41 21
223597 01.10 17
223725 01.28 25
223738 01.36 2
223768 01.11 23
223803 01.31 76
223850 01.36 12
224019 01.05 37
224035 01.41 15
224036 01.41 67
224087 01.05 5
224202 01.31 34
224344 01.28 42
224368 01.31 24



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   7 / 91

Code No. table Pos.
2243775 01.31 6
224429 01.05 22
224613 01.31 7
224644 02.47 12

2246465 01.31 5
224652 01.23 2
224660 01.36 27
224699 01.15 4
225814 02.17 13
226596 04.10 13
227810 05.03 5
230235 01.11 9
230560 01.45 7
231018 02.47 13
231290 01.28 21
231370 04.10 12
231370 04.10 19
231370 04.10 2
232187 01.21 1
235282 01.41 70

2352844 01.41 51
235341 01.05 41
235353 01.07 6
235452 01.05 49
235453 01.07 12
235506 01.36 26
235507 01.36 25
235526 01.36 27

2355834 01.31 42
235584 01.31 37
235585 01.31 36
235589 01.31 43
235661 01.31 46
235703 01.31 17
236207 01.41 32
236270 01.41 69
236271 01.41 60
236276 01.41 59
236318 01.41 44
236322 01.41 45

2368205 01.41 65
237139 01.11 7
237246 04.10 3
237513 01.36 19
238019 01.31 64

2387215 01.28 47
2387246 01.28 15
238730 01.28 16
238731 01.28 46
238732 01.28 48
238733 01.28 50
238734 01.28 49
238735 01.28 32
238736 01.28 33
238758 01.31 35
239077 01.31 61

2394906 01.31 11
239817 01.05 2
241656 02.37 10
243303 04.10 32
244474 02.33 10
245038 05.04 16
245038 05.04 20
245313 01.31 78
245344 01.31 77
245599 01.41 47
245797 01.41 46

Code No. table Pos.
246013 01.21 3
246014 01.31 18
246104 01.41 33

2469654 01.11 32
2470034 01.41 54
247514 01.36 37
248342 01.41 64
248419 02.37 11
250324 01.31 62
259365 02.42 11
259365 02.42 7
264907 02.53 2
265091 02.01 34
267064 04.10 15
267065 04.10 14
267068 04.10 10
267068 05.04 30
267115 02.37 9

2681924 01.28 37
268546 02.36 4
269134 02.33 6
269134 02.39 11
269783 01.41 37
271171 01.11 10
285591 01.28 30
286328 02.01 20
286328 04.10 11
286474 01.28 11
287224 01.10 11
289519 01.15 17
289898 01.07 2
292083 01.20 26
292092 01.20 34
292178 01.31 15
294076 06.05 10
296141 02.37 30
323990 01.41 8
351782 02.55 11
401787 01.05 44
411213 01.19 1
430136 01.41 73
430689 01.42 5
430690 01.42 7
431038 01.28 24
431155 01.31 30
431236 01.31 29

4312385 01.31 25
431239 01.31 31
431240 01.31 71
431241 01.31 28
432009 01.31 26
432010 01.31 26
432011 01.31 26
432012 01.31 26
432013 01.31 26
432014 01.31 26
432015 01.31 26
432016 01.31 26
432017 01.31 26
432018 01.31 26
432019 01.31 26
432020 01.31 26
432141 01.31 49
435571 01.10 7
436695 01.18 10
485350 01.10 22
485701 01.28 28

Code No. table Pos.
493054 02.53 4
493123 02.53 5
493318 01.20 5
493542 02.53 10
493809 01.07 3
493810 01.07 4
493811 01.07 8
493813 01.07 11
493814 01.02 2
493815 01.11 22
493817 01.11 24
493818 01.11 29
493819 01.11 34
493821 01.10 21
493824 01.06 4
493826 01.31 26
493827 01.31 26
493828 01.31 26
493830 01.41 2
493831 01.41 16
493832 01.41 29
493833 01.41 35
493834 01.41 42
493835 01.41 75
493836 01.15 12
493837 01.21 8
493839 01.19 3
493840 01.23 4
493842 01.36 20
493843 01.36 29
493845 01.36 31
493846 01.36 35
493847 01.36 36
493848 01.36 39
493849 01.31 57
493850 01.31 67
493854 01.28 20
493861 01.07 5
493862 01.07 1
493863 01.07 1
493864 01.07 1
493865 01.07 4
493866 01.07 4
493883 01.10 23
493974 06.01 7
498476 01.20 10
498477 01.20 9
498490 01.20 3
498491 01.20 13
498492 01.20 7
498493 01.20 19
498496 01.20 20
567461 05.05 16
567473 04.02 29
567475 04.02 23
567498 06.01 1
567566 06.08 3
567719 05.03 9
567732 02.17 12
567733 06.08 12
567746 05.05 13
567747 06.01 4
567872 02.42 22
567873 02.42 23
567897 05.05 12
567898 05.05 9
567899 05.05 10



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   8 / 91

Code No. table Pos.
567920 05.05 11
567921 02.01 10
567943 02.01 48
567943 02.17 48
567944 02.01 47
567944 02.17 49
567990 04.02 7
567991 04.02 5
567992 04.02 9
567993 04.02 11
568103 06.08 13
568140 02.01 11
568146 06.08 21
568154 02.01 15
568159 02.01 16
568185 02.53 3
568260 02.01 4
568289 04.10 28
568591 01.45 11
568607 01.45 13
568721 02.53 9
568991 05.03 19
568997 01.45 8
569016 02.17 6
569019 02.01 2
569041 01.45 5
569071 01.45 9
569096 02.11 128
569112 02.46 2
569165 06.13 4
569166 06.13 6
569177 06.13 8
569178 06.13 7
569197 06.13 3
569246 04.02 17
569486 02.37 1
569489 02.37 6
569515 02.17 8
569542 02.36 7
569696 01.45 3
569697 05.03 2
569949 02.17 10
569952 02.17 7
576464 02.38 2
587616 05.04 1
587617 04.10 27
587624 05.04 39
587671 06.05 15
587763 02.55 22
587798 02.17 2
587829 05.04 37
587948 02.17 11
587963 02.27 4
587964 02.37 26
598921 01.15 15
599677 02.33 7
602069 02.37 2
602120 05.04 2
602123 05.04 2
602497 05.04 8
602497 05.04 9
604502 05.03 10
604506 06.13 15
604522 06.13 5
604543 03.06 24
604553 02.55 5
604606 02.27 9

Code No. table Pos.
604631 02.27 10
604717 05.03 8
604756 01.45 15
604758 04.02 24
604759 04.02 2
604785 02.17 17
604785 02.17 22
604973 02.55 12
605082 02.55 4
605122 05.04 45
605183 05.04 57
605244 02.37 43
605245 02.37 44
605252 05.04 48
605253 02.37 24
605324 05.05 1
605402 06.04 1
605402 06.04 5
605403 06.04 2
605403 06.04 6
605404 06.04 3
605404 06.04 7
605424 02.37 25
605441 05.04 52
605448 02.37 45
605449 02.37 46
605450 06.04 12
605474 02.55 1
611628 03.06 22
611772 03.06 19
611773 03.06 1
611774 03.06 2
611782 03.06 3
612144 03.06 21
612336 01.45 10
613198 02.53 6
613199 02.53 1
613225 02.55 25
614590 01.45 1
614595 06.06 1
614938 02.53 8
614939 02.53 7
614944 01.45 4
614945 01.45 2
615784 02.32 16
615784 02.32 23
616533 02.55 2
616534 02.55 3
616541 05.04 2
616543 05.05 22
616547 05.05 24
616558 02.55 27
616738 02.47 9
616793 05.04 47
616807 05.04 50
616813 02.55 9
616823 02.55 37
616824 02.55 15
616825 02.55 8
616841 06.08 14
616956 02.55 36
616957 01.15 1
616959 02.55 47
620356 02.32 17
620356 02.32 24
623162 02.11 10
632109 05.04 53

Code No. table Pos.
632148 05.04 17
632158 03.06 23
632214 06.05 2
632223 06.05 1
632247 02.53 11
632262 06.01 5
632284 06.13 1
632296 02.47 11
632313 06.04 14
632479 06.06 5
632576 02.17 50
632594 02.01 35
632608 02.37 42
632608 02.55 34
632667 02.55 7
632668 02.55 6
632671 06.04 13
632674 06.05 3
632731 06.05 6
632745 05.05 3
632809 02.55 10
632823 01.45 12
632855 01.45 14
632864 02.47 7
632864 02.47 8
643576 04.10 30
643741 04.10 17
643745 02.55 38
643968 05.03 35
644812 05.04 34
644813 05.04 32
644814 05.04 44
644825 02.55 43
644890 02.01 32
644897 04.10 16
644898 04.10 16
645009 06.05 7
645088 02.01 21
645132 02.55 33
645242 06.01 6
645285 03.02 7
645914 02.01 22
645917 02.01 23
646230 02.39 20
646234 02.39 35
652003 06.13 2
652033 04.10 35
652046 02.46 7
652077 06.13 22
652080 06.08 11
652082 06.01 8
652105 02.47 17
652282 06.13 17
652367 05.04 7
652369 05.04 23
652370 05.04 7
652437 06.08 15
652445 06.13 16
652519 04.10 29
658131 01.20 37
658333 05.04 54
658452 02.39 23
658461 02.39 17
658463 02.11 1
658464 02.11 2
658465 02.11 3
658468 02.11 176



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   9 / 91

Code No. table Pos.
658469 02.11 176
658473 02.39 24
658475 01.02 1
658477 02.39 28
658481 02.45 1
658482 02.45 2
658484 02.39 29
658487 02.45 3

6584964 02.33 1
658498 02.38 1
658499 02.36 1
658500 06.03 9
658501 06.03 10
658506 02.36 9
658507 02.36 10
658515 02.42 16
658517 02.38 3
658519 05.04 55
658520 02.42 18
658521 02.42 17
658529 03.02 8
658529 03.04 10
658532 02.11 113
658537 02.11 113
658539 02.11 29
658542 02.11 115
658547 02.11 115
658550 02.11 30
658551 02.11 49
658551 02.11 71
658553 02.11 117
658556 02.11 118
658701 02.11 100
658702 02.11 98
658707 02.11 99
658708 02.11 102
658709 02.11 102
658710 02.11 104
658712 02.11 105
658721 02.11 11
658721 02.11 23
658721 02.11 90
658722 02.11 24
658722 02.11 91
658723 02.32 1
658724 02.32 3
658725 02.32 2
658726 02.32 4
658727 02.32 10
658728 02.11 31
658729 02.32 5
658733 02.11 32
658735 02.11 50
658735 02.11 72
658737 02.11 75
658739 02.32 6
658740 02.32 7
658741 02.32 8
658742 02.32 9
658746 02.11 33
658748 02.11 33
658749 02.11 55
658750 02.11 55
658762 05.03 11
658776 02.32 18
658776 02.32 25
658776 02.42 12

Code No. table Pos.
658776 02.42 14
658776 02.42 8
658777 02.32 11
658777 02.32 21
658777 02.32 26
658777 02.32 30
658778 02.11 89
658779 02.32 19
658779 02.32 27
658779 02.42 13
658779 02.42 15
658779 02.42 9
658780 02.32 12
658780 02.32 20
658780 02.32 28
658780 02.32 31
658782 02.32 13
658782 02.32 32
658783 02.32 14
658783 02.32 22
658783 02.32 29
658783 02.32 33
658783 02.42 20

6588014 02.11 93
658802 02.11 94
658808 02.11 53
658810 06.03 11
658813 04.11 2
658813 04.12 2
658814 02.36 11
658817 02.11 46
658817 02.11 68
658818 02.11 47
658818 02.11 69
658819 02.11 15
658820 02.11 16
658822 02.11 77
658823 02.11 78
658824 02.11 79
658825 02.11 92
658826 02.11 19
658826 02.11 8
658827 02.11 80
658828 02.11 81
658829 02.11 26
658830 02.11 13
658830 02.11 25
658830 02.11 27
658831 03.02 9
658831 03.04 9
658832 02.11 109
658832 02.11 110
658832 02.11 95
658834 02.11 101
658837 02.11 84
658839 02.11 4
658840 02.11 5
658840 02.11 85
658842 02.11 6
658844 02.11 86
658846 02.11 82
658848 02.11 14
658848 02.11 21
658848 02.11 45
658848 02.11 67
658850 02.17 52
658851 02.17 62

Code No. table Pos.
658852 02.17 59
658853 02.17 55
658854 02.17 61
658855 02.17 60
658856 02.17 58
658857 02.17 51
658858 02.17 53
658859 02.17 56
658860 02.17 57
658861 02.17 54
658862 02.17 54
658864 02.11 119
658865 02.11 119
658866 02.11 12
658866 02.11 126
658867 02.11 123
658869 02.11 124
658870 02.11 125
658873 02.11 97
658873 02.42 19
658873 02.42 5
658875 02.42 1
658876 02.42 2
658877 02.42 3
658881 02.33 11
658882 02.33 14
658886 02.39 4
658887 02.27 1
658888 02.27 2
658888 02.39 5
658892 02.39 1
658893 02.39 2
658894 02.39 3

6589014 02.11 96
658903 02.11 106
658918 06.03 12
658919 06.03 13
658920 02.11 54
658920 02.11 76
658925 02.37 15
658926 02.37 12
658927 02.37 48
658931 02.32 15
658931 02.32 34
658932 02.42 4
659503 02.39 12
659504 02.39 10
659504 02.39 13
659504 02.39 6
659505 02.39 14
659522 04.02 39
660005 05.04 56
661727 06.08 16
661739 02.47 1
661751 02.01 1
661765 05.03 31
661767 05.03 6
661768 05.03 27
661769 05.03 1
661786 06.08 1
661787 02.37 47
661788 06.08 25
661791 02.27 11
661793 02.47 14
661794 02.47 15
661807 02.01 3
661811 02.17 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   10 / 91

Code No. table Pos.
661829 04.02 21
661846 02.36 8
661847 02.36 12
661870 03.02 4
661871 03.04 2
661873 03.02 1
661888 05.05 17
661889 03.02 5
661897 02.46 1
661903 03.02 3
661942 02.37 49
661943 04.11 1
661943 04.12 1
661951 03.02 11
661951 03.02 2
661951 03.04 3
661954 04.02 18
661969 06.03 2
661970 06.03 1
661974 06.04 4
661974 06.04 8
709052 03.06 6
709099 01.05 23
709116 02.11 22
709116 02.11 9
709116 02.39 15
709674 01.15 30
709674 02.55 30
709674 02.55 40
810688 01.31 23
811613 01.15 3
813949 02.39 16
826528 01.28 9
826531 01.10 20
826532 01.11 17
826539 01.10 1
826540 01.10 18
826548 01.11 6
826549 01.11 5
826550 01.05 13
826564 01.05 17
826566 01.05 32
826581 01.41 40
826597 01.36 18
826615 01.11 8
826631 01.41 38
826642 01.31 21
826676 01.21 7
829487 01.11 11
829565 01.10 28
829566 01.28 41
829569 01.31 13
829570 01.28 8
829571 01.31 16
829572 01.28 2
829574 01.31 12
829575 01.31 44
829576 01.31 4
829577 01.31 1
829578 01.31 2
829583 01.31 9
829584 01.31 10
829585 01.31 14
829593 01.18 4
829717 01.36 10
829718 01.36 11
829730 01.11 15

Code No. table Pos.
829731 01.11 19
829739 01.05 39
829795 01.18 5
830065 01.31 65
830091 01.20 36
830113 01.36 14
830120 01.41 41
830410 01.10 3
830411 01.10 2
830413 01.05 7
830414 01.15 24
830416 01.05 50
830419 01.07 15
830420 01.07 16
830424 01.23 6
830502 01.41 74
830626 01.31 55
830627 01.21 11
830639 01.18 20
830652 01.41 23
830701 01.15 18
830703 01.15 27
830706 01.15 19
830716 01.15 20
830717 01.15 25
830734 01.31 39
830742 01.10 25
830744 01.31 50
830751 01.19 2
830760 01.19 7
830762 01.10 16
830767 01.05 31
830771 01.19 4
830773 01.15 29
830774 01.15 33
830776 01.15 11
830783 01.19 6
830784 01.28 40
830792 01.11 28
830814 01.18 9
830815 01.06 5
830903 01.11 21
831005 01.05 18
831011 01.10 5
831249 01.31 47
831250 01.31 48
832685 01.42 1
832686 01.42 6
832736 01.15 32
832737 01.15 28
832756 01.15 3
833139 01.18 13
833722 01.18 11
837148 01.29 1
837149 01.29 2
837150 06.02 6
837151 06.02 3
837152 06.02 2
837153 06.02 7
837156 06.02 8
837157 06.14 6
844483 01.31 58
850235 01.28 12
850236 01.28 23
850237 01.28 51
850238 01.28 52
850239 01.28 53

Code No. table Pos.
850254 01.05 1
850502 01.10 27
850503 01.10 27
850504 01.10 27
850525 01.05 16
850526 01.05 43
850527 01.05 45
850529 01.05 12
850530 01.05 46
850530 01.31 33
850531 01.05 48
850532 01.05 47
850533 01.05 51
850534 01.05 27
850534 01.05 52
850535 01.10 4
850536 01.10 6
850539 01.07 17
850539 01.10 15
850540 01.10 24
850541 01.10 29
850542 01.10 30
850542 01.19 8
850543 01.10 26
850544 01.11 38
850546 01.15 14
850548 01.31 32
850549 01.15 34
850550 01.19 9
850551 01.36 15
850552 01.36 30
850553 01.36 40
850554 01.36 41
850555 01.36 42
850556 01.11 37
850557 01.11 35
850558 01.11 36
850559 01.11 26
850560 01.11 39
850560 01.15 2
850561 01.18 1
850562 01.18 8
850564 01.18 15
850565 01.18 16
850566 01.11 33
850567 01.41 1
850568 01.41 5
850569 01.41 20
850572 01.36 1
850573 01.36 3
850575 01.21 12
850576 01.31 79
850577 01.31 80
850580 01.28 26

B002271 03.04 4
B002299 03.04 5
B004039 02.39 17
B004040 02.39 2
B004041 02.39 3
B004042 02.39 1
B004043 02.33 11
B004044 02.33 14
B004045 02.36 1
B004046 02.33 1
B004169 02.42 21
B004471 02.11 113
B004472 02.11 113



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   11 / 91

Code No. table Pos.
B004473 02.11 115
B004474 02.11 115
B004475 02.11 117
B004476 02.11 118
B004477 02.11 119
B004478 02.11 119
B004482 02.12 5
B004483 02.12 10
B004484 02.12 2
B004485 02.12 8
B004486 02.39 17
B004487 02.39 2
B004488 02.39 3
B004489 02.39 1
B004508 02.12 6
B004509 02.12 4
B004510 02.12 9
B004511 02.12 3
B004512 02.12 1
B004513 02.12 7
B004517 02.42 26
B004518 02.42 24
B004519 02.42 25
B004527 02.33 14
B004528 02.33 11
B004634 06.14 3
B004635 01.03 1
B004637 06.14 5
B004638 06.14 2
B004639 06.14 1
B004640 06.02 4
B004641 06.02 1
B004642 06.02 5
B004643 03.04 1
B004831 02.11 114
B004832 02.11 114
B004833 02.11 116
B004834 02.11 116
B004835 02.11 118
B004836 02.11 120
B004837 02.11 122
B004838 02.11 122
B004839 02.11 127
B004840 02.12 15
B004841 02.12 20
B004842 02.12 12
B004843 02.12 18
B004844 02.12 16
B004845 02.12 14
B004846 02.12 19
B004847 02.12 13
B004848 02.12 11
B004849 02.12 17
B005143 02.38 4
B005144 02.38 5
B005145 02.38 6
B005343 06.14 4

CM104401 01.11 16
CM104402 01.11 16
CM104403 01.11 16
CM104404 01.11 16
CM104406 01.11 16
CM104408 01.11 16
CM104409 01.11 16
CM104413 01.11 16
CM104414 01.11 16
CM104415 01.11 16

Code No. table Pos.
CM104416 01.11 16
CM104417 01.11 16
CM104418 01.11 16
CM104419 01.11 16
CM104420 01.11 16
CM104421 01.11 16
CM104422 01.11 16
CM104423 01.11 16
CM104424 01.11 16
CM104425 01.11 16
CM104426 01.11 16
CM104427 01.11 16
CM104428 01.11 16
CM106101 01.41 13
CM106102 01.41 13
CM106103 01.41 13
CM112901 01.31 3
CM112902 01.31 3
CM112903 01.31 3
CM112904 01.31 3
CM112905 01.31 3
CM112906 01.31 3
CM112907 01.31 3
CM112908 01.31 3
CM114401 01.11 22
CM114402 01.11 22
CM114403 01.11 22
CM114404 01.11 22
CM114405 01.11 22



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   12 / 91

Group Engine
Code 01.01

Description Key
Service 1

 
Pos. Code Description Qty Variants



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   13 / 91

Group Engine
Code 01.02

Description Engine, assembly
Service 1

 
Pos. Code Description Qty Variants

1 658475 ENGINE ASSY (CALEX) 1
2 493814 Gasket set 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   14 / 91

Group Engine
Code 01.03

Description Engine, assembly (VME)
Service 1

 
Pos. Code Description Qty Variants

1 B004635 9 KW ENGINE 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   15 / 91

Group Engine
Code 01.05

Description Crankcase
Service 1

 
Pos. Code Description Qty Variants

1 850254 SCREW 1
2 239817 Clamp 1
5 224087 Cooling valve 1
7 830413 Bearing 1
12 850529 SCREW 6
13 826550 Pinion 1
14 169360 Ring 1
16 850525 ROLLER CAGE 1
17 826564 Roller cage 2
18 831005 Pipe 1
20 169550 Stud bolt 1
21 223249 Bush 1
22 224429 Ring 1
23 709099 Hex socket screw 1
27 850534 SHUTTER CAP 1
29 221164 Nut 1
30 166737 Washer 1
31 830767 Stud bolt 1
32 826566 Bearing 2
37 224019 Pinion 1
39 829739 Ring 1
41 235341 Bush 1
43 850526 SHUTTER CAP 1
44 401787 Gasket 1
45 850527 SWITCH 1
46 850530 SCREW 1
47 850532 SCREW 3
48 850531 SCREW 5



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   16 / 91

Group Engine
Code 01.05

Description Crankcase
Service 1

 
Pos. Code Description Qty Variants

49 235452 Plug 1
50 830416 Washer 2
51 850533 WASHER 2
52 850534 SHUTTER CAP 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   17 / 91

Group Engine
Code 01.06

Description Crankshaft
Service 1

 
Pos. Code Description Qty Variants

1 117849 Transmission key 1
4 493824 Drive shaft 1
5 830815 Pinion 2



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   18 / 91

Group Engine
Code 01.07

Description Cylinder-pistston-wrist pin unit
Service 1

 
Pos. Code Description Qty Variants

1 493862 Cylinder 1
1 493863 Cylinder 1
1 493864 Cylinder 1
2 289898 Ring 1
3 493809 Ring 1
4 493810 Piston 1
4 493865 Piston 1
4 493866 Piston 1
5 493861 Connecting rod 1
6 235353 Screw 1
7 167823 Nut 1
8 493811 Bearing, half 1
11 493813 Gasket ring 1
12 235453 Plug 1
13 169555 Dowel 3
14 168507 Stud bolt 3
15 830419 Piston pin 1
16 830420 Circlip 1
17 850539 SHUTTER CAP 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   19 / 91

Group Engine
Code 01.10

Description Head unit - Valve
Service 1

 
Pos. Code Description Qty Variants

1 826539 Valve holder 1
2 830411 Valve 1
3 830410 Valve 1
4 850535 SHUTTER CAP 3
5 831011 Dowel 1
6 850536 SHUTTER CAP 1
7 435571 Locating dowel 3
8 129379 Half-cone 1
9 129378 Cup 1
10 129376 Spring 1
11 287224 Cup 1
13 129382 Cap 1
15 850539 SHUTTER CAP 1
16 830762 Cylinder head 1
17 223597 Stud bolt 1
18 826540 Valve holder 1
20 826531 Valve guide 1
21 493821 Washer 1
22 485350 Thermostat 1
23 493883 Thermal expans.valve 1
24 850540 THERMOSTAT COVER 1
25 830742 Gasket 1
26 850543 TERMAL SWI 1
27 850502 PACKING 1
27 850503 PACKING 1
27 850504 PACKING 1
28 829565 Spark plug 1
29 850541 PIPE 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   20 / 91

Group Engine
Code 01.10

Description Head unit - Valve
Service 1

 
Pos. Code Description Qty Variants

30 850542 SHUTTER CAP 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   21 / 91

Group Engine
Code 01.11

Description Rocking levers support unit
Service 1

 
Pos. Code Description Qty Variants

4 129393 Washer 1
5 826549 Pulley 1
6 826548 Toothed belt 1
7 237139 Union 1
8 826615 Engine support 1
9 230235 Disc 1
10 271171 Disc 1
11 829487 Plug 1
14 220204 Ring 1
15 829730 Ring 1
16 CM104401 Spacer 1
16 CM104402 Spacer 1
16 CM104403 Spacer 1
16 CM104404 Spacer 1
16 CM104406 Spacer 1
16 CM104408 Spacer 1
16 CM104409 Spacer 1
16 CM104413 Spacer 1
16 CM104414 Spacer 1
16 CM104415 Spacer 1
16 CM104416 Spacer 1
16 CM104417 Spacer 1
16 CM104418 Spacer 1
16 CM104419 Spacer 1
16 CM104420 Spacer 1
16 CM104421 Spacer 1
16 CM104422 Spacer 1
16 CM104423 Spacer 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   22 / 91

Group Engine
Code 01.11

Description Rocking levers support unit
Service 1

 
Pos. Code Description Qty Variants

16 CM104424 Spacer 1
16 CM104425 Spacer 1
16 CM104426 Spacer 1
16 CM104427 Spacer 1
16 CM104428 Spacer 1
17 826532 Tappet 1
19 829731 Ring 1
21 830903 Circlip 1
22 493815 Thrust washer 1
22 CM114401 Thrust washer 1
22 CM114402 Thrust washer 1
22 CM114403 Thrust washer 1
22 CM114404 Thrust washer 1
22 CM114405 Thrust washer 1
23 223768 Plug 1
24 493817 Gasket 1
26 850559 BRACKET 1
27 220635 Dowel 1
28 830792 Camshaft 1
29 493818 Pump cam 1
30 220538 Washer 1
32 2469654 Spark advance governor 1
33 850566 WASHER 1
34 493819 Screw 1
35 850557 WASHER 1
36 850558 WASHER 1
37 850556 SCREW 1
38 850544 PACKING 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   23 / 91

Group Engine
Code 01.11

Description Rocking levers support unit
Service 1

 
Pos. Code Description Qty Variants

39 850560 SCREW 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   24 / 91

Group Engine
Code 01.15

Description Crankcase cover - Crankcase cooling
Service 1

 
Pos. Code Description Qty Variants

1 616957 Conveyor 1
2 850560 SCREW 5
3 811613 Screw 1
3 832756 Valve holder 1
4 224699 Gasket 1
5 168409 Dowel 3
11 830776 Support 1
12 493836 Cover 1
14 850546 WASHER 2
15 598921 Screw 1
16 015760 Screw 2
17 289519 Flanged nut M10x1,25 1
18 830701 Washer 1
19 830706 Spring 1
20 830716 Pin 1
24 830414 Bearing 1
25 830717 Pulley 1
27 830703 Belt tensioner 1
28 832737 Ring 1
29 830773 Fan 1
30 709674 Hex socket screw M6x20 5
32 832736 Support 1
33 830774 Duct 1
34 850549 STUD 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   25 / 91

Group Engine
Code 01.18

Description Oil pump
Service 1

 
Pos. Code Description Qty Variants

1 850561 O-RING 1
4 829593 Screw w/ flange 1
5 829795 Chain 1
8 850562 SCREW 1
9 830814 Chain ring 1
10 436695 Belleville spring 1
11 833722 Screw w/ flange 1
13 833139 Plug 1
15 850564 O-RING 1
16 850565 PIPE 1
20 830639 Oil dipstick 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   26 / 91

Group Engine
Code 01.19

Description Cooler pump
Service 1

 
Pos. Code Description Qty Variants

1 411213 Screw 2
2 830751 Pump 1
3 493839 Gasket 1
4 830771 Gasket 1
6 830783 Union 1
7 830760 Gasket 1
8 850542 SHUTTER CAP 1
9 850550 CLAMP 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   27 / 91

Group Engine
Code 01.20

Description Stater - Electric starter
Service 1

 
Pos. Code Description Qty Variants

3 498490 Relay 1
5 493318 Lever 1
7 498492 Polar field 1
9 498477 Sprag clutch 1
10 498476 Planet.gear 1
13 498491 Brushes holder 1
19 498493 Washers kit 1
20 498496 Brush revision set 1
26 292083 Starter motor 2
34 292092 Clamp 1
36 830091 Protection 1
37 658131 DEVICE 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   28 / 91

Group Engine
Code 01.21

Description Flywheel magneto
Service 1

 
Pos. Code Description Qty Variants

1 232187 Screw 1
3 246013 Washer 1
4 223492 Cone 1
7 826676 Plate 1
8 493837 Cdi magneto assy 1
11 830627 Cdi magneto assy 1
12 850575 INSULAT CAP 3



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   29 / 91

Group Engine
Code 01.23

Description Flywheel magneto cover - Oil filter
Service 1

 
Pos. Code Description Qty Variants

1 133147 Valve spring 1
2 224652 Adj. valve 1
4 493840 Washer 1
5 129104 Union 1
6 830424 Oil filter cartridge 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   30 / 91

Group Engine
Code 01.28

Description Rear transmission
Service 1

 
Pos. Code Description Qty Variants

1 168065 Screw 2
2 829572 Square 1
3 2230874 Differential gear crown 1
4 1680631 Gear pivot 1
5 1326615 Gear 2
7 132665 Washer 1
8 829570 Differential case 1
9 826528 Planet.gear 1
11 286474 Washer 1
12 850235 Axle shaft 1
13 1680615 Sliding block 2
15 2387246 Thrust block 1
16 238730 Clutch lever 1
20 493854 Washer 1
21 231290 Needle bearing 2
23 850236 Guard 1
24 431038 Oil seal 1
25 223725 Bush 1
26 850580 COVER CLUTCH 1
28 485701 Washer 1
30 285591 Ring 1
32 238735 Gasket 1
33 238736 Plug 1
37 2681924 Hub 1
40 830784 Screw 3
41 829566 Flange 1
42 224344 Hose clamp 1
46 238731 Plug 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   31 / 91

Group Engine
Code 01.28

Description Rear transmission
Service 1

 
Pos. Code Description Qty Variants

47 2387215 Shaft pin 1
48 238732 Cup 1
49 238734 Spring 1
50 238733 Cup 1
51 850237 Guard 1
52 850238 Guard 1
53 850239 Bearing 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   32 / 91

Group Engine
Code 01.29

Description Rear transmission (VME)
Service 1

 
Pos. Code Description Qty Variants

1 837148 GEAR 1
2 837149 GEAR 2



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   33 / 91

Group Engine
Code 01.31

Description Gear-box components
Service 1

 
Pos. Code Description Qty Variants

1 829577 Rod 1
2 829578 Snap ring 1
3 CM112901 Washer 1
3 CM112902 Washer 1
3 CM112903 Washer 1
3 CM112904 Washer 1
3 CM112905 Washer 1
3 CM112906 Washer 1
3 CM112907 Washer 1
3 CM112908 Washer 1
4 829576 Reverse gear 1
5 2246465 First speed gear 1
6 2243775 Gear 1
7 224613 Third speed gear 1
8 223081 Fourth speed gear 1
9 829583 Spacer 1
10 829584 Shaft engine 1
11 2394906 Gear selector 1
12 829574 Multiple gear teeth 1
13 829569 Reverse gear shaft 1
14 829585 Drive shaft 1
15 292178 Eart braid 1
16 829571 Gear 1
17 235703 Cone 1
18 031119 Screw 1
18 246014 Washer 1
20 002383 Washer 1
21 826642 Bracket 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   34 / 91

Group Engine
Code 01.31

Description Gear-box components
Service 1

 
Pos. Code Description Qty Variants

22 016408 Spring washer 13,75x8,15x4,5 1
23 810688 Nut 1
24 224368 Screw 1
25 4312385 Drive gear 1
26 432009 Spacer washer 1
26 432010 Spacer washer 1
26 432011 Spacer washer 1
26 432012 Spacer washer 1
26 432013 Spacer washer 1
26 432014 Spacer washer 1
26 432015 Spacer washer 1
26 432016 Spacer washer 1
26 432017 Spacer washer 1
26 432018 Spacer washer 1
26 432019 Spacer washer 1
26 432020 Spacer washer 1
26 493826 Thrust washer 1
26 493827 Thrust washer 1
26 493828 Thrust washer 1
28 431241 Filter 1
29 431236 Bush 1
30 431155 O-ring 1
31 431239 Oil seal 1
32 850548 SCREW 1
33 850530 SCREW 1
34 224202 O-ring 8,73x1,78-viton 1
35 238758 Lever 1
36 235585 Pin 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   35 / 91

Group Engine
Code 01.31

Description Gear-box components
Service 1

 
Pos. Code Description Qty Variants

37 235584 Pin 1
39 830734 Pin 1
42 2355834 Pin 1
43 235589 Sliding block 1
44 829575 Boom 1
46 235661 Gasket 1
47 831249 Gear box 1
48 831250 Transmission cage 1
49 432141 Clutch 1
50 830744 Clutch crankcase 1
55 830626 Pipe 1
56 169663 Oil plug 1
57 493849 Ring 1
58 844483 Hex socket screw M8x50 1
61 239077 Spring 1
62 250324 Button 1
64 238019 Spring 1
65 830065 Ball seat 1
67 493850 Clutch disc 1
71 431240 Oil seal 1
75 168207 Spring 1
76 223803 Nut 1
77 245344 Disc 1
78 245313 Ring 1
79 850576 SCREW 1
80 850577 PIN 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   36 / 91

Group Engine
Code 01.36

Description Throttle body - Injector - Union pipe
Service 1

 
Pos. Code Description Qty Variants

1 850572 FUEL PUMP 1
2 223738 Gasket 2
3 850573 SPACER 1
10 829717 Gasket 1
11 829718 Pawl 1
12 223850 Stud bolt 1
14 830113 Pipe 1
15 850551 SHUTTER CAP 1
18 826597 Feed pump 1
19 237513 Gasket 1
20 493842 Injector 1
22 168077 Copper gasket 1
23 167755 Bush 1
24 168076 Gasket 1
25 235507 Disc 1
26 235506 Tappet 1
27 224660 Gasket 1
27 235526 Gasket 1
29 493843 Return pipe 1
30 850552 UNION BOLT 1
31 493845 Gasket 2
35 493846 Screw 1
36 493847 Gasket 2
37 247514 Union 1
39 493848 Union 1
40 850553 SHUTTER CAP 1
41 850554 BALL 1
42 850555 SPRING 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   37 / 91

Group Engine
Code 01.41

Description Feed regulator
Service 1

 
Pos. Code Description Qty Variants

1 850567 REVOLUTION REGULETOR CONTROL 1
2 493830 Plate 1
5 850568 SCREW 6
8 323990 Screw 1
13 CM106101 Washer 1
13 CM106102 Washer 1
13 CM106103 Washer 1
14 2235364 Lever group 1
15 224035 O-ring 3
16 493831 Spring 1
20 850569 SCREW 1
21 2235394 Lever kit 1
23 830652 Spring 1
29 493832 Crank-case 1
32 236207 Spring chassis 1
33 246104 Washer 3
34 223528 Disc 1
35 493833 Spring 1
36 223529 Disc 1
37 269783 Screw 1
38 826631 Block 1
40 826581 Rod 1
41 830120 Washer 1
42 493834 Housing 1
43 168146 Weight 1
44 236318 Slider 1
45 236322 Ball 1
46 245797 Shaft pin 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   38 / 91

Group Engine
Code 01.41

Description Feed regulator
Service 1

 
Pos. Code Description Qty Variants

47 245599 Spring 1
48 220708 Cup 1
51 2352844 Bush 1
54 2470034 Lever 1
55 220716 Spacer 1
59 236276 Housing 1
60 236271 Gasket 1
63 168160 Spring 1
64 248342 Guard 1
65 2368205 Lever 1
67 224036 Gasket 1
68 223509 Screw 1
69 236270 Plate 1
70 235282 Pin 1
71 220717 Spacer 2
73 430136 Plug 1
74 830502 Cover 1
75 493835 Joint 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   39 / 91

Group Engine
Code 01.42

Description Silencer
Service 1

 
Pos. Code Description Qty Variants

1 832685 Muffler, assy. 1
2 031120 Screw 2
3 016408 Spring washer 13,75x8,15x4,5 2
4 020108 Nut M8x6,5 2
5 430689 Gasket 1
6 832686 Exhaust manifold 1
7 430690 Gasket 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   40 / 91

Group Engine
Code 01.45

Description Air filter
Service 1

 
Pos. Code Description Qty Variants

1 614590 Air filter 1
2 614945 Filtering element 1
3 569696 Gasket 1
4 614944 AIR CLEANER COVER 1
5 569041 Knob 1
6 079375 SLEEVE 3
7 230560 Spacer 3
8 568997 Gasket 1
9 569071 Diaphragm 1
10 612336 BLOW-BY HOSE 1
11 568591 COUPLING 1
12 632823 SLEEVE 1
13 568607 Sleeve 1
14 632855 BELLOWS 1
15 604756 HOSE CLIP (SIZE : 2 X) 4
16 031092 Screw M6x25 3
17 013755 Washer 3
18 016406 Spring washer 6,4x11,8x1 3
19 020106 Nut M6 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   41 / 91

Group Frame - Plastic parts - Coachwork
Code 02.01

Description Frame/bodywork
Service 1

 
Pos. Code Description Qty Variants

1 661751 MAIN FRAME WITH I.P. (PASS) 1
2 569019 FRAME,ENGINE SUPPORT 1
3 661807 ENGINE SUPPORT 1
4 568260 HEX HD BOLT M8X160 CL 8.8 1
5 016408 Spring washer 13,75x8,15x4,5 1
6 020108 Nut M8x6,5 1
7 178610 Fairlead 2
8 190255 PLUG 4
9 125998 Cap 5
10 567921 GROMMET 1
11 568140 GROMMET 1
12 114279 INSULATING TUBE 32
13 119241 Plug 2
14 128009 Cap 1
15 568154 CUT GROMMET FOR HORN 1
16 568159 CUT GROMMET (+ CABLE) 1
17 015235 Nut 2
18 030104 Screw 1
19 219299 Spacer 1
20 286328 Washer 4
21 645088 SCREW 2
22 645914 INSULATOR, ENGINE MOUNTING 1
23 645917 SUPORT S/A REAR ENGINE MOUNTING 1
24 015235 Nut 2
25 108834 PLATE 1
26 031159 Screw m10x35 if 2
27 031119 Screw 6
28 016410 Washer 17,6x11x2,5 2



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   42 / 91

Group Frame - Plastic parts - Coachwork
Code 02.01

Description Frame/bodywork
Service 1

 
Pos. Code Description Qty Variants

29 020110 Nut 2
30 160631 Disc 2
31 218758 Disc 2
32 644890 WASHER 2
33 219299 Spacer 2
34 265091 Spring 2
35 632594 SCREW 2
36 002018 STARTING GASKET VESPA VINTAGE 6
37 016408 Spring washer 13,75x8,15x4,5 6
47 567944 CLOSURE FRT LH 1
48 567943 CLOSURE FRT RH 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   43 / 91

Group Frame - Plastic parts - Coachwork
Code 02.11

Description Cab - Doors
Service 1

 
Pos. Code Description Qty Variants

1 658463 SAFETY BELT 1
2 658464 BELT ASSY RR SEAT, GROUP 1
3 658465 BRACKET ROLLING SUPPORT 1
4 658839 SCREW M8 4
5 658840 PLAIN WASHER 4
6 658842 NUT, SELF-LOCKING M8 4
7 003056 Washer 6,4x12x1 4
8 658826 SCREW, M6 4
9 709116 Nut 4
10 623162 Spacer 2
11 658721 SCREW M6 2
12 658866 ELEMENT 1
13 658830 WASHER, WAVE 4
14 658848 SCREW M6 6
15 658819 SCREW M5 4
16 658820 NUT, SELL-LOCKING M5 4
19 658826 SCREW, M6 4
21 658848 SCREW M6 4
22 709116 Nut 4
23 658721 SCREW M6 4
24 658722 PLAIN WASHER 4
25 658830 WASHER, WAVE 4
26 658829 NUT, EXAGONAL M6 4
27 658830 WASHER, WAVE 4
29 658539 DOOR PLATE 2
30 658550 FRONT HOLD HANDLE 2
31 658728 REAR HOLD HANDLE 2
32 658733 DOOR PLATE 2



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   44 / 91

Group Frame - Plastic parts - Coachwork
Code 02.11

Description Cab - Doors
Service 1

 
Pos. Code Description Qty Variants

33 658746 COMPLETE FRONT LEFT DOOOR WITH LOCK 1
33 658748 COMPLETE FRONTRIGHT DOOOR WITH LOCK 1
45 658848 SCREW M6 4
46 658817 SCREW M6 2
47 658818 WASHER, SPRING 2
48 008851 Pin 1
49 658551 DOOR LOCKUP 1
50 658735 DOOR SUPPORT 1
53 658808 ELEMENT 2
54 658920 KNOB, DOOR 1
55 658749 COMPLETE REAR LEFT DOOOR WITH LOCK 1
55 658750 COMPLETE REAR RIGHT DOOOR WITH LOCK 1
67 658848 SCREW M6 4
68 658817 SCREW M6 2
69 658818 WASHER, SPRING 2
70 008851 Pin 2
71 658551 DOOR LOCKUP 1
72 658735 DOOR SUPPORT 1
75 658737 ELEMENT 2
76 658920 KNOB, DOOR 1
77 658822 DOOR PLATE 4
78 658823 STRIKER, FRONT DOOR LOCK 2
79 658824 REINFORCEMENT, LOCK PLATE 2
80 658827 PLATE, WARD DOOR ON BUFFER 4
81 658828 DOOR BUFFER 4
82 658846 DOOR PLATE 4
83 015335 Nut 4
84 658837 WASHER, WAVE 6



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   45 / 91

Group Frame - Plastic parts - Coachwork
Code 02.11

Description Cab - Doors
Service 1

 
Pos. Code Description Qty Variants

85 658840 PLAIN WASHER 4
86 658844 SCREW M8 6
87 003055 Plain washer 5,4x10x0,8 8
88 012112 Nut 8
89 658778 SCREW M5, COUNTESUNK HEAD CAP 8
90 658721 SCREW M6 4
91 658722 PLAIN WASHER 4
92 658825 NUT 4
93 6588014 TAXI COVER 1
94 658802 TAXI COVER SHEATH 1
95 658832 RIVET 13
96 6589014 PROTECTION 2
97 658873 Self tapping screw 3,5x13 4
98 658702 FORK SUPPORT 90° 2
99 658707 PRIMARY CENTERING MOBILE ASSY 1
100 658701 FORK SUPPORT FOR PIPE 2
101 658834 RIVET 8
102 658708 RIGHT ROD LINKING WINDSHIELD-RIB 1
102 658709 LEFT ROD LINKING WINDSHIELD-RIB 1
104 658710 SECONDARY CENTERING MOBILE ASSEMBLY 1
105 658712 PIPE JUNCTION CENTERING-FRAME ASSEMBLY 2
106 658903 FORK SUPPORT 2
109 658832 RIVET 8
110 658832 RIVET 6
111 182144 Rivet 20
113 658532 RH FOAM, PANEL 1
113 658537 LH FOAM, PANEL 1
113 B004471 TAXI COVER 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   46 / 91

Group Frame - Plastic parts - Coachwork
Code 02.11

Description Cab - Doors
Service 1

 
Pos. Code Description Qty Variants

113 B004472 COVER, DOOR FRLH 1
114 B004831 COVER, DOOR FR LH 1
114 B004832 COVER, DOOR FR LH 1
115 658542 RH FOAM, PANEL 1
115 658547 LH FOAM, PANEL 1
115 B004473 COVER, DOOR RR RH 1
115 B004474 COVER, DOOR RR LH 1
116 B004833 COVER, DOOR RR RH 1
116 B004834 COVER, DOOR RR LH 1
117 658553 FRONT COVER FIX 1
117 B004475 ROOF, FIXING FR 1
118 658556 REAR COVER MOV. 1
118 B004476 ROOF, MOVING RR 1
118 B004835 ROOF, FIXING FR 1
119 658864 LH LATERAL COVER 1
119 658865 RH LATERAL COVER 1
119 B004477 ROOF, LATERAL LH 1
119 B004478 ROOF, LATERAL RH 1
120 B004836 ROOF, MOVING RR 1
122 B004837 ROOF, LATERAL LH 1
122 B004838 ROOF, LATERAL RH 1
123 658867 GUIDE, FIXING ROOF FR 1
124 658869 GUIDE, FIXING ROOF RR 2
125 658870 BOTTON TENAX 10
126 658866 ELEMENT 1
127 B004839 LINK, ROOF-WINDSHIELD 1
128 569096 HINGE S/A 1
176 658468 BRACKET S/ASSY REINFORCEMENT LH 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   47 / 91

Group Frame - Plastic parts - Coachwork
Code 02.11

Description Cab - Doors
Service 1

 
Pos. Code Description Qty Variants

176 658469 BRACKET S/ASSY REINFORCEMENT RH 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   48 / 91

Group Frame - Plastic parts - Coachwork
Code 02.12

Description Cab components
Service 1

 
Pos. Code Description Qty Variants

1 B004512 RAIN COVER, DOOR RR RH - FRAME 1
2 B004484 RAIN COVER, DOOR RR RH 1
3 B004511 RAIN COVER, DOOR CONNECTION RH 1
4 B004509 RAIN COVER, UPRIGHT-DOOR FR LH 1
5 B004482 TAXI COVER 1
6 B004508 RAIN CIVER, UPRIGHT DOOR FR RH 1
7 B004513 RAIN COVER, DOOR RR LH - FRAME 1
8 B004485 RAIN COVER, DOOR RR LH 1
9 B004510 RAIN COVER, DOOR CONNECTION LH 1
10 B004483 RAIN COVER, UPRIGHT DOOR FR LH 1
11 B004848 RAIN COVER, DOOR RR RH FRAME 1
12 B004842 RAIN COVER, DOOR RR RH 1
13 B004847 RAIN COVER, DOOR CONNECTION RH 1
14 B004845 RAIN COVER, UPRIGHT-DOOR FR LH 1
15 B004840 RAIN COVER, DOOR FR RH 1
16 B004844 RAIN COVER, UPRIGHT-DOOR FR RH 1
17 B004849 RAIN COVER, DOOR RR LH FRAME 1
18 B004843 RAIN COVER, DOOR RR LH 1
19 B004846 RAIN COVER, DOOR CONECTION LH 1
20 B004841 RAIN COVER, DOOR FR LH 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   49 / 91

Group Frame - Plastic parts - Coachwork
Code 02.17

Description Loading body open - Side boards
Service 1

 
Pos. Code Description Qty Variants

1 661811 PASS BODY WHIT TAIL GATE 1
2 587798 REAR HATCH ASSLY WITH LATCH BOLT(PASS) 1
3 017702 Spring pin 1
4 003057 Washer 1
5 012778 Split pin 1
6 569016 REAR FLOOR DOOR S/A 1
7 569952 LEVER (PAWL) 2
8 569515 SPRING,TORSIO 2
9 017718 Spring pin 2
10 569949 WASHER 2
11 587948 BRACKET FOR HANDLE 2
12 567732 Protection 2
13 225814 Cover 2
14 031058 Screw 4
15 016405 Spring washer 4
16 020105 Nut 4
17 604785 SUPPORT PLATE 2
18 031119 Screw 2
19 116831 PLAIN METALLIC WASHER (826000828) 2
20 016408 Spring washer 13,75x8,15x4,5 2
21 020108 Nut M8x6,5 2
22 604785 SUPPORT PLATE 2
23 031119 Screw 2
24 003058 Washer 2
25 016408 Spring washer 13,75x8,15x4,5 2
26 020108 Nut M8x6,5 2
27 031058 Screw 4
28 016405 Spring washer 4



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   50 / 91

Group Frame - Plastic parts - Coachwork
Code 02.17

Description Loading body open - Side boards
Service 1

 
Pos. Code Description Qty Variants

29 003055 Plain washer 5,4x10x0,8 4
30 020105 Nut 4
31 031119 Screw 2
32 016408 Spring washer 13,75x8,15x4,5 2
33 003058 Washer 2
34 020108 Nut M8x6,5 2
35 031089 Hex screw 2
36 016406 Spring washer 6,4x11,8x1 2
37 003056 Washer 6,4x12x1 2
38 020106 Nut M6 2
39 031089 Hex screw 2
40 016406 Spring washer 6,4x11,8x1 2
41 003056 Washer 6,4x12x1 4
42 008265 Screw 2
43 016603 Washer 2
44 008432 Screw d3,5x9,5 4
45 003055 Plain washer 5,4x10x0,8 4
46 008432 Screw d3,5x9,5 6
47 015911 Screw 12
48 567943 CLOSURE FRT RH 1
49 567944 CLOSURE FRT LH 1
50 632576 COVER 1
51 658857 HEXSAGONAL HEAD SCREW M5 X 16 1
52 658850 WASHER 5,3 X 10 1
53 658858 HEXAGON NUT M8 - H6,5 CH13 1
54 658861 SELF TAPPING SCREW 3,5 X 9,5 1
54 658862 SCREW 1
55 658853 SIRING WASHER 5,3 X 8,5 X1,1 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   51 / 91

Group Frame - Plastic parts - Coachwork
Code 02.17

Description Loading body open - Side boards
Service 1

 
Pos. Code Description Qty Variants

56 658859 HEXAGON NUT M5 H4 CH8 1
57 658860 SELF TAPPING SCREW 3,5 X 13 1
58 658856 HEXSAGONAL HEAD SCREW M6 X 25 1
59 658852 WASHER 6,5 X 16 X 1,5 1
60 658855 HEXSAGONAL HEAD SCREW M8 X 22 1
61 658854 SIRING WASHER 8,4 X 14,8 X 4,5 1
62 658851 WASHER 8,4 X 15 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   52 / 91

Group Frame - Plastic parts - Coachwork
Code 02.27

Description Windshield - Glass
Service 1

 
Pos. Code Description Qty Variants

1 658887 PLAIN WASHER 9
2 658888 HEXAGON SOCKET OVAL HEAD SCREW 9
3 109012 WINDSHIELD PACKING 1
4 587963 LAMINATED WINDSHIELD GLASS 1
5 012546 WASHER 4
6 016405 Spring washer 9
7 020105 Nut 13
8 030242 SCREW**ABOLISH** 4
9 604606 HEX HD.SCREW M5 X 20 CL.8.8 9
10 604631 CAP-VERTICAL MEMBER TO W/SHIELD 2
11 661791 CALEX WINDSHIELD ASSLY 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   53 / 91

Group Frame - Plastic parts - Coachwork
Code 02.32

Description Side cover - Spoiler
Service 1

 
Pos. Code Description Qty Variants

1 658723 UPPER BEADDING BODY N°1 LEFT SIDE PART 1
2 658725 UPPER BEADDING-BODY N°2 SIDE PART 1
3 658724 UPPER DEADDING BODY N°3 LEFT SIDE PART 1
4 658726 UPPER BEADDING BODY N°4 LEFT SIDE PART 1
5 658729 LH UPPER BEADDING BODY LAT. 1
6 658739 UPPER DEADDING - BODY N°1 RIGHT SIDE PAR 1
7 658740 UPPER BEADDING BODY N°2 RIGHT SIDE PART 1
8 658741 UPPER DEADDING BODY N°3 RIGHT SIDE PART 1
9 658742 UPPER DEADDING BODY N°4 RIGHT SIDE PART 1
10 658727 RH UPPER BEADDING BODY LAT. 1
11 658777 SCREW M4, COUNTRSUNK HEAD CAP 3
12 658780 WASHER 3
13 658782 NUT, DIN 986 M4 3
14 658783 PLAIN WASHER FOR M4 SCREW 3
15 658931 PLAIN WASHER 3
16 615784 INSERTO 1
17 620356 Nut 2
18 658776 SCREW 1
19 658779 WASHER, COUNTERSUNK 1
20 658780 WASHER 3
21 658777 SCREW M4, COUNTRSUNK HEAD CAP 3
22 658783 PLAIN WASHER FOR M4 SCREW 2
23 615784 INSERTO 1
24 620356 Nut 2
25 658776 SCREW 1
26 658777 SCREW M4, COUNTRSUNK HEAD CAP 3
27 658779 WASHER, COUNTERSUNK 1
28 658780 WASHER 3



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   54 / 91

Group Frame - Plastic parts - Coachwork
Code 02.32

Description Side cover - Spoiler
Service 1

 
Pos. Code Description Qty Variants

29 658783 PLAIN WASHER FOR M4 SCREW 2
30 658777 SCREW M4, COUNTRSUNK HEAD CAP 3
31 658780 WASHER 3
32 658782 NUT, DIN 986 M4 3
33 658783 PLAIN WASHER FOR M4 SCREW 3
34 658931 PLAIN WASHER 3



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   55 / 91

Group Frame - Plastic parts - Coachwork
Code 02.33

Description Wheel huosing - Mudguard
Service 1

 
Pos. Code Description Qty Variants

1 6584964 FRONT MUDGUARD 1
1 B004046 RR MUDGARD 1
2 013880 Flat washer 16x6,5x1,5 6
3 020106 Nut M6 6
4 031092 Screw M6x25 6
5 078307 Washer 6
6 269134 WASHER 6
7 599677 Cresta parafango 1
8 013763 Washer 4,2x12x1 2
9 015727 Self tapping screw 2
10 244474 Rivet 8
11 658881 RR MUDGARD 1
11 B004043 RR MUDGARD 1
11 B004528 MUDGUARD ASSY RR ,RH 1
12 142424 MUDFLAP FOR REAR MUDGUARD 1
13 142425 Pin 4
14 658882 RR MUDGARD 1
14 B004044 RR MUDGARD 1
14 B004527 RR MUDGARD 1
15 142424 MUDFLAP FOR REAR MUDGUARD 1
16 142425 Pin 4



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   56 / 91

Group Frame - Plastic parts - Coachwork
Code 02.36

Description Front covers - Mudflaps
Service 1

 
Pos. Code Description Qty Variants

1 658499 HORN BRACKET 1
1 B004045 CENTRAL COVER 1
2 003055 Plain washer 5,4x10x0,8 4
3 015911 Screw 2
4 268546 SCREW 2
5 008432 Screw d3,5x9,5 2
6 013769 Washer 2
7 569542 Side edge cover 2
8 661846 ORNAMENT 1
9 658506 GRID 2
10 658507 CENTRAL STRIP JOINT 1
11 658814 COVER ROOOF DRIP FRONT 1
12 661847 TERMINAL 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   57 / 91

Group Frame - Plastic parts - Coachwork
Code 02.37

Description Rear cover - Splash guard
Service 1

 
Pos. Code Description Qty Variants

1 569486 PROTECTION 1
2 602069 PROTECTION 1
3 015585 Self-tapping screw 2
3 018623 Self-tapping screw 2
4 016405 Spring washer 2
5 184142 Spring plate 2
6 569489 TUBE 1
7 015911 Screw 8
8 006078 Plain washer 8
9 267115 Self tapping screw M4x16 3
10 241656 WASHER 3
11 248419 Spring plate 2
12 658926 BRACKET SUPPORT LICENCE PLATE 1
13 008432 Screw d3,5x9,5 2
14 013763 Washer 4,2x12x1 2
15 658925 RIVET 6
16 003058 Washer 6
17 016408 Spring washer 13,75x8,15x4,5 4
18 020108 Nut M8x6,5 2
19 030074 Screw 2
20 031116 Hex socket screw 2
21 003056 Washer 6,4x12x1 5
22 016406 Spring washer 6,4x11,8x1 5
23 031086 Screw m6x12 5
24 605253 REAR BUMPER SUB ASSEMBLY 1
25 605424 RR BUMPER CENTRAL PANEL 1
26 587964 REAR REFLEX REFLECTOR 2
27 016405 Spring washer 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   58 / 91

Group Frame - Plastic parts - Coachwork
Code 02.37

Description Rear cover - Splash guard
Service 1

 
Pos. Code Description Qty Variants

28 020105 Nut 1
29 013836 Washer 1
30 296141 Self tapping screw 2
31 003056 Washer 6,4x12x1 1
32 016406 Spring washer 6,4x11,8x1 1
33 031086 Screw m6x12 1
34 015911 Screw 1
35 016603 Washer 1
36 015911 Screw 1
37 016603 Washer 1
38 003054 Washer 4,3x8x0,5 1
39 003056 Washer 6,4x12x1 1
40 016406 Spring washer 6,4x11,8x1 1
41 031086 Screw m6x12 1
42 632608 SELF TAPPING SCREW 1
43 605244 LICENSE PLATE LH 1
44 605245 LICENSE PLATE RH 1
45 605448 CLOSURE LAMP RR RH 1
46 605449 CLOSURE LAMP RR LH 1
47 661787 RH PROTECTION 1
48 658927 COUPLING COVER 2
49 661942 LH PROTECTION 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   59 / 91

Group Frame - Plastic parts - Coachwork
Code 02.38

Description Plates - Emblems
Service 1

 
Pos. Code Description Qty Variants

1 658498 APE STICKER 1
2 576464 Shield "Piaggio" 1
3 658517 "APE CAPRICCIO" STICKER 2
4 B005143 NAME PLATE 1
5 B005144 NAME PLATE 1
6 B005145 NAME PLATE 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   60 / 91

Group Frame - Plastic parts - Coachwork
Code 02.39

Description Saddle/seats - Tool roll
Service 1

 
Pos. Code Description Qty Variants

1 658892 SEAT RR, COATED 1
1 B004042 PILLOW 1
1 B004489 SETA RR, COATED 1
2 658893 SEAT, FR COATED 1
2 B004040 PILLOW 1
2 B004487 SEATFR, COATED 1
3 658894 BACK RR COATED 1
3 B004041 PILLOW 1
3 B004488 BACK RR, COATED 1
4 658886 WASHER,WAVE 4
5 658888 HEXAGON SOCKET OVAL HEAD SCREW 4
6 659504 EXAGON HEAD TAPPING SCREW WHITH COLLAR 13
7 003056 Washer 6,4x12x1 1
8 016406 Spring washer 6,4x11,8x1 1
9 031088 Vite M6x16 1
10 659504 EXAGON HEAD TAPPING SCREW WHITH COLLAR 5
11 269134 WASHER 2
12 659503 PLATE SEAT PASSENGERS 2
13 659504 EXAGON HEAD TAPPING SCREW WHITH COLLAR 2
14 659505 SELF-TAPPING SCREW 4
15 709116 Nut 2
16 813949 Screw 2
17 658461 BACK ASSY FR SEAT 1
17 B004039 SEAT BACK 1
17 B004486 TAXI COVER 1
18 020105 Nut 1
19 031092 Screw M6x25 1
20 646230 Repairing kit 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   61 / 91

Group Frame - Plastic parts - Coachwork
Code 02.39

Description Saddle/seats - Tool roll
Service 1

 
Pos. Code Description Qty Variants

21 016408 Spring washer 13,75x8,15x4,5 1
22 031119 Screw 1
23 658452 HOOK SEAT 1
24 658473 PASSENGER SEAT ASSLY 1
25 003058 Washer 2
26 016408 Spring washer 13,75x8,15x4,5 2
27 020108 Nut M8x6,5 2
28 658477 SEAT PIPE ASSEMBLY 1
29 658484 SEAT SUPPORT PIPE 1
30 013880 Flat washer 16x6,5x1,5 2
31 016406 Spring washer 6,4x11,8x1 1
32 020106 Nut M6 2
33 031092 Screw M6x25 2
35 646234 Bomboletta 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   62 / 91

Group Frame - Plastic parts - Coachwork
Code 02.42

Description Interior lining
Service 1

 
Pos. Code Description Qty Variants

1 658875 FOOTREST MAT 2R 1
2 658876 FOOTREST MAT 2R 1
3 658877 FOOTREST MAT 2R 1
4 658932 PROTECTION 1
5 658873 Self tapping screw 3,5x13 3
6 012138 Nut 1
7 259365 Washer 1
8 658776 SCREW 4
9 658779 WASHER, COUNTERSUNK 4
10 012138 Nut 1
11 259365 Washer 1
12 658776 SCREW 4
13 658779 WASHER, COUNTERSUNK 4
14 658776 SCREW 4
15 658779 WASHER, COUNTERSUNK 4
16 658515 ANGULAR, FIXING REAR CAROET PASSENGER 2
17 658521 COVER, UNDER SEAT 1
18 658520 FOAM, PANEL -BACK DRIVER 1
19 658873 Self tapping screw 3,5x13 3
20 658783 PLAIN WASHER FOR M4 SCREW 3
21 B004169 PLUG/PANEL 1
22 567872 CARPET PASSENGER FOR STEP RH 1
23 567873 CARPET PASSENGER FOR STEP LH 1
24 B004518 FOOTREST MAT 2R 1
25 B004519 FOOTREST MAT 2R 1
26 B004517 REAR CARPET PASSENGERS 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   63 / 91

Group Frame - Plastic parts - Coachwork
Code 02.45

Description Driving mirror/s
Service 1

 
Pos. Code Description Qty Variants

1 658481 REARVIEW MIRR. 1
2 658482 COVER REAR VIEW MIRROR LH 1
3 658487 REARVIEW MIRR.COVER 1
4 016410 Washer 17,6x11x2,5 2
5 178790 Flat washer 22x10,3x2,5 2
6 020110 Nut 2



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   64 / 91

Group Frame - Plastic parts - Coachwork
Code 02.46

Description Locks
Service 1

 
Pos. Code Description Qty Variants

1 661897 LOCK KIT 1
2 569112 CAP WHITH LOCK, FUEL 1
3 013880 Flat washer 16x6,5x1,5 2
4 016406 Spring washer 6,4x11,8x1 2
5 020106 Nut M6 2
6 031089 Hex screw 2
7 652046 IGNITION SWITCH CUM STEERING LOCK 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   65 / 91

Group Frame - Plastic parts - Coachwork
Code 02.47

Description Fuel tank
Service 1

 
Pos. Code Description Qty Variants

1 661739 Fuel tank 1
2 031088 Vite M6x16 3
3 016406 Spring washer 6,4x11,8x1 3
4 013880 Flat washer 16x6,5x1,5 3
5 031056 Screw 6
6 016405 Spring washer 6
7 632864 Hose clamp 2
8 632864 Hose clamp 1
9 616738 Fuel filter 1
11 632296 Sonda livello carburante 1
12 224644 Washer 2
13 231018 Union 1
14 661793 Fuel tube 1
15 661794 Fuel tube 1
17 652105 Tank gasket 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   66 / 91

Group Frame - Plastic parts - Coachwork
Code 02.53

Description Supply system
Service 1

 
Pos. Code Description Qty Variants

1 613199 DEVICE 2
2 264907 Filter 1
3 568185 Union 1
4 493054 Bolt 6
5 493123 Gasket 12
6 613198 Fuel pipe pump-filter 1
7 614939 Fuel pipe filter-pump 1
8 614938 Fuel pipe filter-pump 1
9 568721 SPRING WASHER M4 1
10 493542 - 1
11 632247 HEX. HEAD SCREW M10 X 30 CL. 8.8 2
12 016626 Plain washer 10,4x18x2 2
13 016410 Washer 17,6x11x2,5 2
14 020210 Nut 2



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   67 / 91

Group Frame - Plastic parts - Coachwork
Code 02.55

Description Cooling system
Service 1

 
Pos. Code Description Qty Variants

1 605474 Water cooler 1
2 616533 Bracket 1
3 616534 Bracket 1
4 605082 TUBE 1
5 604553 WORM CLAMP (25-45) : 45 A 4
6 632668 WORM TYPE HOSE CLIP SIZE 22 2
7 632667 WORM TYPE HOSE CLIP SIZE 16 2
8 616825 Tank 1
9 616813 Plug 1
10 632809 Spacer 2
11 351782 Upper rubber 2
12 604973 PLAIN WASHER M6 2
13 016406 Spring washer 6,4x11,8x1 2
14 020106 Nut M6 2
15 616824 TUBE 1
16 031088 Vite M6x16 5
17 016406 Spring washer 6,4x11,8x1 5
18 003056 Washer 6,4x12x1 5
19 030052 Screw 3
21 179575 Washer 3
22 587763 Fuel pipe 1
25 613225 Gasket 2
26 016306 WASHER 1
27 616558 ASPIRATORE ESTERNO 1
28 018519 SCREW 8
29 013963 Washer 8
30 709674 Hex socket screw M6x20 2
31 003056 Washer 6,4x12x1 2



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   68 / 91

Group Frame - Plastic parts - Coachwork
Code 02.55

Description Cooling system
Service 1

 
Pos. Code Description Qty Variants

32 016406 Spring washer 6,4x11,8x1 1
33 645132 Radiator grille 1
34 632608 SELF TAPPING SCREW 3
35 003054 Washer 4,3x8x0,5 3
36 616956 Conveyor 1
37 616823 CONNECT.TUBE EXP.TANK ENG 1
38 643745 Conveyor 1
39 003056 Washer 6,4x12x1 3
40 709674 Hex socket screw M6x20 1
41 122637 Low head socket screw M6x30 1
42 016406 Spring washer 6,4x11,8x1 1
43 644825 SCREW 1
47 616959 WATER DELIVERY PIPE 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   69 / 91

Group Handlebars/Steering
Code 03.02

Description Meter combination - Cruscotto
Service 1

 
Pos. Code Description Qty Variants

1 661873 Speed., kilometers 1
2 661951 Ring 1
3 661903 Dashboard panel 1
4 661870 Amperometer 1
5 661889 Indicatore di livello 1
6 015911 Screw 1
7 645285 Tell tale lamps unit 1
8 658529 Portaoggetti Dx 1
9 658831 Portaoggetti Sx 1
10 016670 Washer 4,5x12x1 1
11 661951 Ring 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   70 / 91

Group Handlebars/Steering
Code 03.04

Description Gruppo strumenti - dashboard (VME)
Service 1

 
Pos. Code Description Qty Variants

1 B004643 SPEEDMETER 1
2 661871 AMPERMETER 1
3 661951 Ring 2
4 B002271 DASHBOARD-CALEX (BORDO COLOUR) 1
5 B002299 CAP-DASHBOARD (BORDO COLOUR) 1
6 015911 Screw 1
7 016670 Washer 4,5x12x1 1
8 008080 Plate 1
9 658831 Portaoggetti Sx 1
10 658529 Portaoggetti Dx 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   71 / 91

Group Handlebars/Steering
Code 03.06

Description Handlebars - Master cil.
Service 1

 
Pos. Code Description Qty Variants

1 611773 HANDLE BAR 601 1
2 611774 TUBE 1
3 611782 TUBE 1
4 141925 HANDLE 2
5 117412 BOLT 1
6 709052 Low self-locking nut 1
7 030103 Screw 1
8 016626 Plain washer 10,4x18x2 2
9 016410 Washer 17,6x11x2,5 1
10 020110 Nut 1
11 015618 SCREW 1
12 016319 WASHER 1
13 125181 SPACER 1
14 016620 WASHER 1
15 012138 Nut 1
16 031058 Screw 2
17 016405 Spring washer 2
18 003055 Plain washer 5,4x10x0,8 2
19 611772 Gear change lever 2
20 060565 WASHER 1
21 612144 WASHER 2
22 611628 SCONTRO COMANDO GAS 1
23 632158 COUNTERSUNK HEAD SCREW (812 0312 35) 1
24 604543 COVER 1
25 1649065 LEVER 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   72 / 91

Group Suspensions - Wheels
Code 04.02

Description Fork/steering tube - Steering bearing unit
Service 1

 
Pos. Code Description Qty Variants

1 109265 Splash guard 1
2 604759 Protection 1
3 108874 Ring nut 1
4 108873 RONDELLA k5 1
5 567991 GHIERA SEDE SUP.STERZO 1
6 014246 Ball 30
7 567990 Bearing housing 1
8 109064 PARAPOLVERE k7 1
9 567992 Fifth wheel 1
10 006380 Ball 28
11 567993 SEDE INT.CUSC.INF.STER 1
12 109066 RONDELLA k2 1
17 569246 Front dumper 1
18 661954 Spring 1
19 087067 Washer 1
20 006844 Nut 1
21 661829 Steering tube 1
22 125289 Roller bearing 1
23 567475 MOZZO RUOTA ANT.COMPL. 1
24 604758 Protection 1
25 107870 Snap ring 1
26 107871 Cap 1
27 074521 Nut 1
28 180431 PIATTELLO CONIATO 1
29 567473 Snap ring 1
30 030209 Ball bearing 1
31 136434 Gasket ring 1
32 006733 GUARNIZIONE kt 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   73 / 91

Group Suspensions - Wheels
Code 04.02

Description Fork/steering tube - Steering bearing unit
Service 1

 
Pos. Code Description Qty Variants

33 008771 Ring 1
34 107718 ASTUCCIO A RULLINI kt 1
35 137235 SPINOTTO STERZO kt 1
36 150579 Gasket ring 1
37 180433 Front wheel axle 1
38 1525803 Brake drum 1
39 659522 RONDELLA DISTANZIALE CERCHIO 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   74 / 91

Group Suspensions - Wheels
Code 04.10

Description Rear suspension - Shock absorber/s
Service 1

 
Pos. Code Description Qty Variants

1 015594 Screw m10x65 1
2 231370 Self locking nut 1
3 237246 Rondella di rasamento 1
4 031159 Screw m10x35 if 8
5 016410 Washer 17,6x11x2,5 8
6 003068 Washer 1
9 128633 Cone 1
10 267068 Vite 2
11 286328 Washer 2
12 231370 Self locking nut 2
13 226596 Snap ring 1
14 267065 Spacer Ø 18 x 58.7 F10 1
15 267064 Washer 1
16 644897 Dh triangle 1
16 644898 Lh triangle 1
17 643741 Bolt 1
19 231370 Self locking nut 1
20 006650 Ring 1
21 020359 Gasket ring 1
22 107870 Snap ring 1
23 109892 Cup 1
24 128486 Roller cage 1
25 1368885 Hub wheel 1
26 1370513 Ring 1
27 587617 Mozzetto attacco giunto 1
28 568289 Tampone ammortizzatore 1
29 652519 Wheel axle 1
30 643576 Joint 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   75 / 91

Group Suspensions - Wheels
Code 04.10

Description Rear suspension - Shock absorber/s
Service 1

 
Pos. Code Description Qty Variants

31 1364514 Rear shock absorber 1
32 243303 Bearing 1
33 196302 Ring 1
35 652033 Wheel nut 1
36 136426 Nut 1
39 137026 Snap ring 1
41 021110 Nut 1
43 006066 Washer 1
44 074414 Drift 1
45 157103 Drift 1
46 107827 Spacer 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   76 / 91

Group Suspensions - Wheels
Code 04.11

Description Front wheel
Service 1

 
Pos. Code Description Qty Variants

1 661943 Cerchio ruota (cromato) 1
2 658813 Pneumatico con fascia bianca 1
3 151924 Inner tube 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   77 / 91

Group Suspensions - Wheels
Code 04.12

Description Rear wheel
Service 1

 
Pos. Code Description Qty Variants

1 661943 Cerchio ruota (cromato) 2
2 658813 Pneumatico con fascia bianca 2
3 151924 Inner tube 2



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   78 / 91

Group Braking system - Transmissions
Code 05.03

Description Transmissions
Service 1

 
Pos. Code Description Qty Variants

1 661769 Speedom. transmiss. 1
2 569697 Clamp 1
3 020106 Nut M6 1
4 016406 Spring washer 6,4x11,8x1 1
5 227810 Pin 1
6 661767 Trasmissione retromarcia 1
7 003055 Plain washer 5,4x10x0,8 1
8 604717 Knob 1
9 567719 CABLE, AND BRAKE CONTROL ASSLY 1
10 604502 LH grey saddle sup cov.plug 1
11 658762 TRASMISS.COMPLETA COMANDO FRIZIONE 1
12 090527 Screw 1
13 020105 Nut 2
14 119278 Terminal 1
17 020208 Nut 4
19 568991 SUPP.TRASMISSIONE COMANDO CAMBIO 1
20 005970 Ring 1
21 197100 Drift 1
22 197101 Washer 1
23 031092 Screw M6x25 3
24 016406 Spring washer 6,4x11,8x1 3
25 003056 Washer 6,4x12x1 3
26 005970 Ring 1
27 661768 TRASMISSIONE CAMBIO 1
28 198662 Bolt 1
29 003056 Washer 6,4x12x1 1
30 221280 Disk 1
31 661765 Throttle transmission 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   79 / 91

Group Braking system - Transmissions
Code 05.03

Description Transmissions
Service 1

 
Pos. Code Description Qty Variants

32 020206 Nut 2
33 119278 Terminal 1
34 003056 Washer 6,4x12x1 1
35 643968 Pin 1
36 012761 Split pin 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   80 / 91

Group Braking system - Transmissions
Code 05.04

Description Braking system
Service 1

 
Pos. Code Description Qty Variants

1 587616 BRAKE CYLINDER FR ASSLY (DIA. 22.225) 1
2 602120 LEFT BRAKE JAW HOLDING CABLE PLATE 1
2 602123 RIGHT BRAKE JAW HOLDING HOLDING CABLE PL 1
2 616541 BRACKET WHEEL CARRIER WITH PI 1
3 105498 Slide piece 1
5 006968 Washer 1
6 006968 Washer 1
7 652367 LH JAW PAIR 1
7 652370 RH JAW PAIR 1
8 602497 JAWS STOP SPRING 1
9 602497 JAWS STOP SPRING 1
10 012536 Washer 2
11 063440 Screw 2
12 012536 Washer 1
13 063440 Screw 1
14 116088 SPRING SUPPORTING JAWS 1
15 178808 Spring 1
16 245038 Spring 1
17 632148 WHEEL CYLINDER ASSLY ( DIA.25.4 ) 1
18 116088 SPRING SUPPORTING JAWS 1
19 178808 Spring 1
20 245038 Spring 1
21 179058 Group for recovering 1
22 179059 Group for recovering 1
23 652369 FRONT JAW PAIR 1
26 075765 Block 1
27 105498 Slide piece 1
28 020110 Nut 2



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   81 / 91

Group Braking system - Transmissions
Code 05.04

Description Braking system
Service 1

 
Pos. Code Description Qty Variants

29 006970 Washer 2
30 267068 Vite 2
32 644813 BRAKE-PUMP TUBE OF LEFT REAR WHEEL(VE) 1
34 644812 BRAKE -PUMP TUBE OF RIGHT REAR WHEEL( VE 1
36 127928 BRAKE PLATE THK=1.0 1
37 587829 BENJO BOLT 1
38 127927 Gasket 1
39 587624 BRAKE HOSE FR, FLEXIBLE PIPE 1
40 021216 Nut 1
41 048197 Washer 1
42 138237 CAP 1
43 136916 Plate 1
44 644814 FLEXIBLE PIPING FOR REAR WHEEL BRAKE 2
45 605122 TMC ASSLY (DIA. 19.5)(KBX P7017102) 1
47 616793 TUBE FROM BRAKE PUMP TO F 1
48 605252 HOSE TMC TO OIL TANK 1
50 616807 PIN 1
51 012768 Split pin 1
52 605441 BRAKE OIL TANK 1
53 632109 HOSE CLAMP - BRAKE PIPE 4
54 658333 BRACKET , SUUPORT LIQUID BRAKE TANK 1
55 658519 PUMP PROTECTION 1
56 660005 PROTECTION 1
57 605183 BRAKE FLUID TANK FIX.TANK 2
58 015900 Screw 4



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   82 / 91

Group Braking system - Transmissions
Code 05.05

Description Control pedals - Levers
Service 1

 
Pos. Code Description Qty Variants

1 605324 REVERSE GEAR CONTROL LEVER 1
2 117271 Knob 1
3 632745 SPRING,TORSIO 1
4 005969 RING 1
5 006173 Washer 1
6 108785 SPRING 1
7 108788 SPACER 1
9 567898 PULLEY FOR HAND BRAKE 1
10 567899 CLEVIS PIN 1
11 567920 SPLIT PIN 1
12 567897 RATCHET , HAND BRAKE CONTROL 1
13 567746 HAND BRAKE CONTROL ASSLY 1
14 013812 Washer 3
15 006411 Circlip D11 3
16 567461 RUBBER PROTECTION FOR PEDAL 1
17 661888 NOT SPECIFIC 1
18 020108 Nut M8x6,5 8
19 016408 Spring washer 13,75x8,15x4,5 10
20 016408 Spring washer 13,75x8,15x4,5 3
21 030078 Screw 3
22 616543 COUNTER - FLANGE 1
24 616547 RETURN SPRING FOR BRAKE PEDAL 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   83 / 91

Group Electrical system
Code 06.01

Description Selectors - Switches - Buttons
Service 1

 
Pos. Code Description Qty Variants

1 567498 Brake light switch 1
2 015996 Screw 2
3 003054 Washer 4,3x8x0,5 2
4 567747 Cooling hood 1
5 632262 Interruttore d' emergenza 1
6 645242 Lights swich 1
7 493974 Switch compl. 1
8 652082 Wiper switch 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   84 / 91

Group Electrical system
Code 06.02

Description Selectors - Switches - Buttons (VME)
Service 1

 
Pos. Code Description Qty Variants

1 B004641 ACCELERATOR GRIP 1
2 837152 DNR SWITCH 1
3 837151 SIGNAL WIRING 1
4 B004640 TELERUPTOR 1
5 B004642 EMERGENCY SWITCH 1
6 837150 POWER CABLE 1
7 837153 COVER 1
8 837156 "APE CAPRICCIO" STICKER 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   85 / 91

Group Electrical system
Code 06.03

Description Front headlamps - Turn signal lamps
Service 1

 
Pos. Code Description Qty Variants

1 661970 RH HEADLAMP 1
2 661969 LH HEADLAMP 1
3 008455 Screw 1
4 008080 Plate 1
5 015900 Screw 3
6 008455 Screw 1
7 008080 Plate 1
8 015900 Screw 3
9 658500 COVER HEADLAMP LH 1
10 658501 FRONT LOUVER 1
11 658810 SPRING 4
12 658918 CROSS RECESSED PAN HED TAPPING SCREW 2
13 658919 PLAIN WASHER 2



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   86 / 91

Group Electrical system
Code 06.04

Description Rear headlamps - Turn signal lamps
Service 1

 
Pos. Code Description Qty Variants

1 605402 REAR BACKING LAMP 1
2 605403 REAR TURN SIGNAL LAMP ASS 1
3 605404 REAR POSITION AND STOP LI 1
4 661974 SUPPORT 1
5 605402 REAR BACKING LAMP 1
6 605403 REAR TURN SIGNAL LAMP ASS 1
7 605404 REAR POSITION AND STOP LI 1
8 661974 SUPPORT 1
9 003055 Plain washer 5,4x10x0,8 8
10 015900 Screw 4
11 015911 Screw 4
12 605450 SUPPORT LAMP PLATE 4
13 632671 GROMMET 2
14 632313 RUBBER PART RETROREFLECTOR 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   87 / 91

Group Electrical system
Code 06.05

Description Remote control switches - Battery - Horn
Service 1

 
Pos. Code Description Qty Variants

1 632223 BATTERY 1
2 632214 BASIN 1
3 632674 Bracket 1
4 002438 Nut 1
5 003058 Washer 1
6 632731 CAGE WITH NUT M8 1
7 645009 HORN ASSLY WITH PROTECTION COVER DIA 75 1
8 031116 Hex socket screw 1
9 016408 Spring washer 13,75x8,15x4,5 1
10 294076 Rem. control switch 12V-30A 1
11 031086 Screw m6x12 1
12 016406 Spring washer 6,4x11,8x1 1
13 003056 Washer 6,4x12x1 1
14 020106 Nut M6 1
15 587671 4ST SOLONOID RELAY 1
16 003055 Plain washer 5,4x10x0,8 2
17 016405 Spring washer 2
18 020105 Nut 2



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   88 / 91

Group Electrical system
Code 06.06

Description Voltage Regulators - Electronic Control Units (ecu) - H.T. Coil
Service 1

 
Pos. Code Description Qty Variants

1 614595 Regulator 1
2 020106 Nut M6 2
3 016406 Spring washer 6,4x11,8x1 2
4 003056 Washer 6,4x12x1 2
5 632479 ELECTRONIC FLASHER 12 V 1
6 020105 Nut 1
7 006078 Plain washer 1
8 012546 WASHER 1
9 031058 Screw 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   89 / 91

Group Electrical system
Code 06.08

Description Main cable harness
Service 1

 
Pos. Code Description Qty Variants

1 661786 BATTERY CABLE POSITIVE 1
3 567566 BATTERY NEGATIVE CABLE 1
4 031088 Vite M6x16 1
5 016406 Spring washer 6,4x11,8x1 1
6 003056 Washer 6,4x12x1 1
7 031058 Screw 4
8 003055 Plain washer 5,4x10x0,8 4
9 006965 Washer 5.3x10x10 4
10 020105 Nut 4
11 652080 Starter Cable Group 1
12 567733 PLATE 1
13 568103 MTG. BKT ONE WAY FUSE HOLDER 1
14 616841 Spark.plug CABLE 1
15 652437 PIG TAIL FOR STARTER MOTOR 1
16 661727 CABLE GROUP OF FRAME 1
21 568146 AXLE SPACER ASSEMBLY 1
22 031058 Screw 2
23 006965 Washer 5.3x10x10 2
24 020105 Nut 2
25 661788 CABLE GROUP INSTRUMENT PANEL 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   90 / 91

Group Electrical system
Code 06.13

Description Electrical devices
Service 1

 
Pos. Code Description Qty Variants

1 632284 WIPER MOTOR ASSLY - RACK TYPE 1
2 652003 WIPER ARM E BLADE ASSEMBL 1
3 569197 WHEEL BOX ASSLY (MODIFIED) 1
4 569165 DOME NUT 1
5 604522 PLASTIC COVER 1
6 569166 WIPER MOTOR MTG. BKT ASSLY 1
7 569178 RUBBER PAD 1
8 569177 STRAP ASSLY.(366000) 1
9 003056 Washer 6,4x12x1 2
10 016406 Spring washer 6,4x11,8x1 2
11 020106 Nut M6 2
12 003056 Washer 6,4x12x1 4
13 016406 Spring washer 6,4x11,8x1 4
14 020106 Nut M6 4
15 604506 BUNDY TUBE OUTER (368000) 1
16 652445 BUNDY TUBE - WHEEL BOX END 1
17 652282 CAP - WIPER ARM 1
18 003056 Washer 6,4x12x1 1
19 016406 Spring washer 6,4x11,8x1 1
20 020106 Nut M6 1
21 031088 Vite M6x16 1
22 652077 WINDSHIELD WASHER TANK 1



 
Calessino
N49C100100 - Ape Calessino 2007-2008

Chassis prefix: ZAPT2D4MC
Engine prefix: LDW422

08/11/2010 Page   91 / 91

Group Electrical system
Code 06.14

Description Electrical devices (VME)
Service 1

 
Pos. Code Description Qty Variants

1 B004639 Battery charger 1
2 B004638 DC/DC CONVERTITORE 1
3 B004634 INVERTER 9 KW 1
4 B005343 AENER BOX (LITIUM BATTERY ) 1
5 B004637 POMP 1
6 837157 COVER 1


	Index
	Finished products
	Alphanumeric index
	Engine
	Table 01.01 - Key
	Table 01.02 - Engine, assembly
	Table 01.03 - Engine, assembly (VME)
	Table 01.05 - Crankcase
	Table 01.06 - Crankshaft
	Table 01.07 - Cylinder-pistston-wrist pin unit
	Table 01.10 - Head unit - Valve
	Table 01.11 - Rocking levers support unit
	Table 01.15 - Crankcase cover - Crankcase cooling
	Table 01.18 - Oil pump
	Table 01.19 - Cooler pump
	Table 01.20 - Stater - Electric starter
	Table 01.21 - Flywheel magneto
	Table 01.23 - Flywheel magneto cover - Oil filter
	Table 01.28 - Rear transmission
	Table 01.29 - Rear transmission (VME)
	Table 01.31 - Gear-box components
	Table 01.36 - Throttle body - Injector - Union pipe
	Table 01.41 - Feed regulator
	Table 01.42 - Silencer
	Table 01.45 - Air filter

	Frame - Plastic parts - Coachwork
	Table 02.01 - Frame/bodywork
	Table 02.11 - Cab - Doors
	Table 02.12 - Cab components
	Table 02.17 - Loading body open - Side boards
	Table 02.27 - Windshield - Glass
	Table 02.32 - Side cover - Spoiler
	Table 02.33 - Wheel huosing - Mudguard
	Table 02.36 - Front covers - Mudflaps
	Table 02.37 - Rear cover - Splash guard
	Table 02.38 - Plates - Emblems
	Table 02.39 - Saddle/seats - Tool roll
	Table 02.42 - Interior lining
	Table 02.45 - Driving mirror/s
	Table 02.46 - Locks
	Table 02.47 - Fuel tank
	Table 02.53 - Supply system
	Table 02.55 - Cooling system

	Handlebars/Steering
	Table 03.02 - Meter combination - Cruscotto
	Table 03.04 - Gruppo strumenti - dashboard (VME)
	Table 03.06 - Handlebars - Master cil.

	Suspensions - Wheels
	Table 04.02 - Fork/steering tube - Steering bearing unit
	Table 04.10 - Rear suspension - Shock absorber/s
	Table 04.11 - Front wheel
	Table 04.12 - Rear wheel

	Braking system - Transmissions
	Table 05.03 - Transmissions
	Table 05.04 - Braking system
	Table 05.05 - Control pedals - Levers

	Electrical system
	Table 06.01 - Selectors - Switches - Buttons
	Table 06.02 - Selectors - Switches - Buttons (VME)
	Table 06.03 - Front headlamps - Turn signal lamps
	Table 06.04 - Rear headlamps - Turn signal lamps
	Table 06.05 - Remote control switches - Battery - Horn
	Table 06.06 - Voltage Regulators - Electronic Control Units (ecu) - H.T. Coil
	Table 06.08 - Main cable harness
	Table 06.13 - Electrical devices
	Table 06.14 - Electrical devices (VME)


